028 10 车架系统 FRAME ASSEMBLY (30810900346)- Lonking CDM833NG Parts Catalog
07.13.2022 | Construction Machinery Spare Parts | Lonking Loader LG833NG Parts Catalog

028 10 车架系统 FRAME ASSEMBLY (30810900346)- Lonking CDM833NG Parts Catalog

序号 编码 名称 规格 数量 原图号 / 备注
Item Code Part Description Specification Qty Original NO./Remarks
1 30810001057 前车架焊合 Front frame welding 1
2 51204101014 螺栓M10×20 Bolt M10×20 8.8 4 GB/T5783
3 51401100107 垫圈10 Washer 10 8 GB/T93
4 51421100115 垫圈10 Washer 10 6 GB/T97.1
5 30810100080 盖板 Cover plate 1
6 60907000001 扶手总成 Handrail assembly 1
7 51307001019 螺母M10 Nut M10 8 2 GB/T6170
8 30893100787 通油螺栓 Bolt 8
9 60980000179 垫圈10 Washer 10 20
10 30810000825 翻斗缸销轴注油管焊合 Welding of filler pipe of pin shaft of bucket cylinder 1
11 30810000740 转斗缸后销轴焊合 Welding of rear pin shaft of bucket cylinder 1
12 30811101305 套筒 Sleeve 5
13 51420150121 垫圈20 Washer 20 5 GB/T96.1
14 51401150107 垫圈20 Washer 20 8 GB/T93
15 51204153714 螺栓M20×35 Bolt M20×35 8.8 8 GB/T5783
16 30810000312 动臂上销轴焊合 Welding of boom upper pin shaft 2
17 30810000816 动臂上销轴注油管焊合(左) Welding of filler pipe of pin shaft of boom (left) 1
18 30810000817 动臂上销轴注油管焊合(右) Welding of filler pipe of pin shaft of boom (right) 1
19 30810102330 油嘴螺栓 Flow nipple bolt 2
20 56201000301 油杯M10×1 Oil cup M10×1 11 JB/T7940.1
21 51204111214 螺栓M12×30 Bolt M12×30 8.8 20 GB/T5783
22 51401110107 垫圈12 Washer 12 32 GB/T93
23 30890900376 上铰接销焊合 Articulated upper pin welding 1
24 51203112614 螺栓M12×100 Bolt M12×100 8.8 8 GB/T5782
25 30810102340 轴承盖 Bearing cover 2
26 60980000171 调整垫 Adjusting pad 1
27 56161012301 密封圈FB60×80×12 Gasket ring FB60×80×12 2 GB/T13871.1
28 52324001001 轴承32212 Bearing 32212 4 GB/T297
29 51307001119 螺母M12 Nut M12 8 8 GB/T6170
30 51204091014 螺栓M8×20 Bolt M8×20 8.8 2 GB/T5783
31 51401090107 垫圈8 Washer 8 5 GB/T93
32 51421090115 垫圈8 Washer 8 5 GB/T97.1
33 60911010971 注油管夹总成 Filler pipe clip assembly 2
34 51204111114 螺栓M12×25 Bolt M12×25 8.8 4 GB/T5783
35 30810102335 盖 Cover 1
36 30890100020 下铰接销 Lower articulated pin 1
37 30810102336 轴套 Shaft sleeve 1
38 30810102337 轴承盖 Bearing cover 2
39 60980000170 调整垫 Adjusting pad 1
40 56161012201 密封圈FB70×90×12 Gasket ring FB70×90×12 2 GB/T13871.1
41 30810102339 轴套 Shaft sleeve 1
42 30810102338 端盖 End cover 1
43 30810100792 卡板 Card board 4
44 60905000041 转向销 Steering pin 4
45 30893100633 注油接头 Feed connector 4
46 30810000772 转向销注油管焊合 Welding of oil inlet pipe for steering pin shaft 2
47 56202000301 油杯45°M10×1 Oil cup 45°M10×1 2 JB/T7940.2
48 30810000313 动臂油缸销轴焊合 Welding of boom cylinder pin shaft 2
49 30890900232 销轴焊合 Pin shaft welding 1
50 51536000101 双层复式弹簧开口销4×44 Double double spring cotter pin 4×44 1 DIN 11024
51 30888100154 销轴 pin shaft 1
52 51453270107 挡圈30 Circlip 30 1 GB/T894.1
53 30861000156 固定杆焊合 Fixing rod welding 1
54 30810001058 后车架焊合 Rear frame welding 1
55 30863900375 摆动架焊合 Welding of swing span 1
56 30810101358 摆动架调整垫 Swing span adjusting shim 2
57 60980000183 铜垫 Copper gasket 2
58 60916010022 套 Sleeve 2
59 30890900226 摆动架销焊合 Welding of swing span pin 2
60 51421150115 垫圈20 Washer 20 2 GB/T97.1
61 51204081014 螺栓M6×20 Bolt M6×20 8.8 2 GB/T5783
62 51401080107 垫圈6 Washer 6 2 GB/T93
63 51420080121 垫圈6 Washer 6 2 GB/T96.1
64 30810100600 电源总开关固定板 Power switch mounting plate 1
65 30810102361 蜂鸣器固定板 Buzzer fixing plate 1
66 30810102126 油滤清器支架 Bracket of oil filter 1
67 51204101114 螺栓M10×25 Bolt M10×25 8.8 2 GB/T5783
68 30893900386 摆动架销前注油管焊合 Welding of the front filler pipe of swing span pin 1
69 30893900385 摆动架销后注油管焊合 Welding of the rear filler pipe of swing span pin 1

Full range of spare parts for Lonking Wheel loader CDM833NG, whatsapp 86-18630852087
LG833BGIV.00 LG833NG WHEEL LOADER SPARE PARTS MANUAL